

Material & Engineering Laboratory-Taipei

TEST REPORT



REPORT NO. : HV-15-03752X

PAGE : 1 OF 8

REPORT DATE : Jul. 13, 2015

Taer Innovation Co., Ltd.

2F., No.149, Wugong Rd., Wugu Dist., New Taipei City 248, Taiwan (R.O.C.)

The following merchandise was submitted and identified by the vendor as :

Product Description : Instant Self-repair / Sample A
Product Color : Transparent / NA
Manufacturer : Taer Innovation Co., Ltd. / NA

We have tested the submitted sample(s) as requested and the following results were obtained :

Test Required : (According to client's test specification, please see following sheets in detail.)

Self-Healing Test

Test Result :

-PLEASE SEE ATTACHED SHEETS-

Date of Receive : JULY 07, 2015

Date of Testing : JULY 07, 2015 ~ JULY 13, 2015

Signed for and on behalf of
SGS Taiwan Ltd.